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« FERTILIZA 6m?® and 8m>

*Item 1- See page 8
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*Item 18 - See page 36
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FERTILIZA09720A “



>> BALDAN

« Table FERTILIZA 6m® and 8m®

Parts Catalog

£ - =SS | € - =355
K Code Product description =S| 5| 2 Code Product description =S| =
- = | = - ==
£ &5 &5
L ke ke ke
*1 1 5404010876-1 Complete Main Frame (Funtional) (FERTILIZA 6m®) (Variable Rate) 1 29 |5572016609-6 | Beam "U" Of Inox Protection 1
*1 1 5404010877-0 | Complete Main Frame (Funtional) (FERTILIZA 6m®) (Fix Rate) 1 30 |6020010124-6 | Pressure Washer M16 Media 8
*1 1 5404010873-7 | Complete Main Frame (Fertiliza 8m? Inox) 1 31 1 6020010431-8 | Plain Inox Washer #8,5 X @18 X 1,8Mm 4
*1 | 5404010874-5 | Complete Main Frame (Fertiliza 8m? Inox) Parker Fix Rate 1 32 1 6020015800-0 | Plain Inox Washer @10,5 X 330 X 3,00Mm 25|27
*2 15528010912-5 | Complete Hydraulic System Variable Rate 1 33 |6020015801-9 | Plain Inox Washer 12,5 X 027 X 3,00Mm 9.8
*2 |5528010910-9 | Complete Hydraulic System Variable Rate 1 34 |6020055442-9 | Chain 3/4" Galvanised Peca S/18 Links 110 X 69 1
*3 15265010019-0 | Complete Conductive Coneyor (Fertiliza 9000) 1 35 16020250563-8 | Straight Handle 7/8" Pin With Thread 2
*3 15265010018-2 | Complete Conductive Coneyor (Fertiliza 12000) 1 36 | 6020310061-5 | French Head Bolt Inox M10 X 1,50 X 30Mm Ma Rt 4
4 15024010298-3 | Smooth Washer @17 X @44 X 4,75Mm 8 37 16020310172-7 | French Head Bolt Inox M10 X 1,50 X 25Mm Ma Rt 211 23
*5 15108010933-8 | Complete Pipe For Ply 415 38 | 6020310815-2 | Self-Locking Inox Hexagonal Nut With Nylon Low M10 X 1,50 Ma Ch.17Mm 25|26
6 | 5136016974-3 | Deflector Plate For Fertilizer Powder 1 39 160203108187 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm 4
7 |5136017046-6 | Complete Rear Plate 1 40 | 6020310850-0 | Self-Locking Inox Hexagonal Nut With Nylon Low M8 X 1,25 Ma Ch.13Mm 4
*8 15220010143-0 | Complete Grainy Right Disc 1 41 160203108519 | Self-Locking Inox Hexagonal Nut With Nylon Low M12 X 1,75 Ma Ch.19Mm 9| 8
*9 15220010145-6 | Complete Grainy Left Disc 1 42 16020311192-7 | French Head Bolt Inox M8 X 1,25 X 20Mm Ma Rt (Without Nut) 4
*10 | 5220010147-2 | Complete Right Disc For Fertilizer Powder 1 43 1 6020311193-5 | French Head Bolt Inox M12 X 1,75 X 30Mm Ma Rt (Without Nut) 4
*11 | 5220010148-0 | Complete Left Distributor Fertilizer Powder Disc 1 44 16020311198-6 | French Head Bolt Inox M12 X 1,75 X 35Mm Ma Rt (Without Nut) 4
*12 15259010029-3 | Complete Stair 1 45 16020311270-2 | Hexagonal Head Bolt M16 X 2,00 X 45Mm (I8.8 Rt 8
13 152940100020 | Funnel Collector 1 46 | 6020430307-2 | Flow Adjustment Mec+A8916:D44056Hanic Valve(Nv12-20B-0-N) 1
14 | 5464010359-3 | Protection With Hose 14 47 |6020010402-4 | Pressure Washer 1/4" Media Industry 4
*15 | 5464010368-2 | Radiator Protection With Cover 1 48 |6020030772-3 | Tray With Grid For Harvesting 8
16 | 5464010384-4 | Front Protection 1 49 | 6020030776-6 | Albatroz Portable Digital Balance - Hook 40Kg 1
17 |5464010440-9 | Rotating Disc Protection 1 50 | 6020030777-4 | Cooking Digital Balance With Bowl 5Kg 1
*18 | 5528010911-7 | Complete Transmiion System 1 51 |6020030778-2 | Plastic Bucket 18 Liters 2
19 | 5530015930-2 | Protection Stabilizer Support 2 52 |5530016391-1 | Complete Pluviometer Support 1
20 | 5530016025-4 | Rear Support Of Triple Box 1 53 16020310344-4 | Wedge Pluviometer (Batcher Cup) 2
*21 | 5530016033-5 | Fertilizer Direction Support 1 54 |1 6020310766-0 | Brass Hexagonal Nut 1/4" 20F Unc Ch.7/16" H.5,50Mm 2
*22 | 5530016034-3 | Complete Central Direction Support 1 55 |6020310889-6 | Inox Head Hexagonal Bolt 1/4”X 5/8” 20F Unc2A RT 2
*23 | 5530016238-9 | Complete Conductor Support 1 56 |5136016518-7 | Support Plate Of Pluviometer 1
*24 | 5530016315-6 | Complete Fixation Support Of Discs 1 57 |5530015486-6 | Fixation Support (Maximum Gauge 3200) 1
25 | 5530016651-1 | Back Support of Hoses 2 58 16020310290-1 | Hexagonal Head Bolt M6 X 1,00 X 75Mm CI8.8 Rt 2
*26 | 5538010633-6 | Finish Cover W/ Inox Fixation Support 1 59 |6020310442-4 | Hexagonal Head Bolt M16 X 1,00 X 65mm C18.8 RT(Bicromatizado) (Para Raven/Isobus) 1
*27 | 5542010036-0 | Complete Protection 314 60 |6020317442-2 | Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10Mm H.6,00Mm 2
*28 | 5566010290-5 | Complete Rod With Chain 1 61 | 5530017357-7 | Fixation Support for KIT RCM LVL 1 GEN 1 ISOBUS (For Raven/Isobus) 1
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« FERTILIZA 6m” Tyres 12.4"-24"

*16

*Item 1- See page 9
*Itens 2,2 e 17 - See page 31
*Item 5 - See page 35

* |tem 6 - See page 23
*Items7and 18 - See page 33 *Item 11 - See page 36
*Items 8 and 9 - See page 34 * [tems 12, 13, 14 and 15 - See page 32
* Item 10 - See page 25 * [tem 16 - See page 27
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« Table FERTILIZA 6m* Tyres 12.4”-24"

Parts Catalog

E Code Product description = E Code Product description =
*1 1 5404011039-1 | Complete Main Frame (Funtional) Fertiliza 6m? Inox (Tyres 12.4”-24") 1 || 37 |6020250563-8 | Straight Handle 7/8" Pin With Thread 2
*2 | 5464010368-2 | Radiator Protection With Cover 1 || 38 |5464010384-4 | Front Protection 1
*315259010057-9 | Complete Stair 1 || 39 | 5464010440-9 | Rotating Disc Protection 1
*4 |15542010036-0 | Complete Protection 3 || 40 | 5530015930-2 | Protection Stabilizer Support 2
*5 15538010633-6 | Finish Cover W/ Inox Fixation Support 1 || 41 /6020310061-5 | French Head Bolt Inox M10 X 1,50 X 30Mm Ma Rt 4
*6 | 5566010290-5 | Complete Rod With Chain 1 || 42 16020311193-5 | French Head Bolt Inox M12 X 1,75 X 30Mm Ma Rt (Without Nut) 4
*7 | 5530016033-5 | Fertilizer Direction Support 1 || 43 /6020010124-6 | Pressure Washer M16 Media 8
*8 | 5530016034-3 | Complete Central Direction Support 1 || 44 16020015801-9 | Plain Inox Washer @12,5 X @27 X 3,00Mm 9
*9 15530016238-9 | Complete Conductor Support 1 || 45 |5136017046-6 | Complete Rear Plate 1
*10| 5265010019-0 | Complete Conductive Coneyor (Fertiliza 9000) 1 || 46 |6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm 4
*11]5528010911-7 | Complete Transmiion System 1 || 47 | 6020310060-7 | Hexagonal Head Bolt Inox M10 X 1,50 X 25Mm Ma Rt 2
*1215220010145-6 | Complete Grainy Left Disc 1 || 48 16020311198-6 | French Head Bolt Inox M12 X 1,75 X 35Mm Ma Rt (Without Nut) 4
*1315220010143-0 | Complete Grainy Right Disc 1 || 49 | 5530015486-6 | Fixation Support (Maximum Gauge 3200) 1
*14/5220010147-2 | Complete Right Disc For Fertilizer Powder 1 || 50 | 5530016391-1 Complete Pluviometer Support 1
*15]5220010148-0 | Complete Left Distributor Fertilizer Powder Disc 1 || 51 |6020030776-6 | Albatroz Portable Digital Balance - Hook 40Kg 1
*16| 5528010912-5 | Complete Hydraulic System Variable Rate 1 || 52 |6020030777-4 | Cooking Digital Balance With Bowl 5Kg 1
*175108010933-8 | Complete Pipe For Ply 4 || 531 6020430307-2 | Flow Adjustment Mec+A8916:D44056Hanic Valve(Nv12-20B-0-N) 1
*18|5530016315-6 | Complete Fixation Support Of Discs 1 || 54 |6020030772-3 | Tray With Grid For Harvesting 8
19 | 5024010298-3 | Smooth Washer @17 X @44 X 4,75Mm 8 || 55|6020030778-2 | Plastic Bucket 18 Liters 2
20 | 6020311270-2 | Hexagonal Head Bolt M16 X 2,00 X 45Mm C18.8 Rt 8 || 56 | 51360165187 | Support Plate Of Pluviometer 1
21 | 5136016974-3 | Deflector Plate For Fertilizer Powder 1 || 57 | 6020010402-4 | Pressure Washer 1/4" Media Industry 2
22 16020310172-7 | French Head Bolt Inox M10 X 1,50 X 25Mm Ma Rt 21 || 58 | 6020310889-6 | Inox Head Hexagonal Bolt 1/4”X 5/8” 20F Unc2A RT 2
23 | 6020015800-0 | Plain Inox Washer 10,5 X @30 X 3,00Mm 29 || 59 | 6020310344-4  Wedge Pluviometer (Batcher Cup) 2
24 16020310815-2 | Self-Locking Inox Hexagonal Nut With Nylon Low M10 X 1,50 Ma Ch.17Mm 27 || 60 | 6020310766-0 | Brass Hexagonal Nut 1/4" 20F Unc Ch.7/16" H.5,50Mm 2
25 | 5530016651-1 | Back Support of Hoses 2
26 | 5464010359-3 | Protection With Hose 14
27 16020010431-8 | Plain Inox Washer 38,5 X @18 X 1,8Mm 4
28 1 6020311192-7 | French Head Bolt Inox M8 X 1,25 X 20Mm Ma Rt (Without Nut) 4
29 | 6020310850-0 | Self-Locking Inox Hexagonal Nut With Nylon Low M8 X 1,25 Ma Ch.13Mm 4
30 | 6020370347-6 | Inductive Proximity Sensor M12 NO 6-36VCC NPN 3 threads (For Trimble System) 1
31 | 6020058205-8 | Cable 12 Prod 10Bm 4400/4600(Crm)(11150171802)(Asj) 1
32 | 5294010002-0 | Funnel Collector 1
33 1 6020310851-9 | Self-Locking Inox Hexagonal Nut With Nylon Low M12 X 1,75 Ma Ch.19Mm 9
34 1 5530016025-4 | Rear Support Of Triple Box 1
35 | 5572016609-6 | Beam "U" Of Inox Protection 1
36 | 6020055442-9 | Chain 3/4" Galvanised Peca S/18 Links 110 X 69 1
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« Main Frame 6m’ and 8m* %l
5 Code Product description = E E
=
| o
1 |5404010875-3 | Main Frame FERTILIZA 1
1 | 5404010872-9 | Main Frame FERTILIZA 1
*2 15530015010-0 | Complete Left Support Of Wheel(Fertiliza 9000) - Tyres 12.5/80-18"TL 10 Liners Rim W 9,00”x 18" 1
*2 15530016386-5 | Complete Wheel Left Support 9000(Flat Rate) - Tyres 12.5/80-18"TL 10 Liners Rim W 9,00”x 18” 1
*2 15530018031-0 | Complete Left Support Of Wheel - Tyres 14.9.24 12 Liners / Rim W 12X 24 1
*2 15530015923-0 | Complete Left Support Of Wheel(Flat Rate) - Tyres 14.9.24 12 Liners / Rim W 12" X 24 1
*3 1 5084010229-4 | Complete Hitch Drawbar 1
4 16020310148-4 | French Head Bolt Inox M12 X 1,75 X 40Mm Ma Rt 4
5 |6020015801-9 | Plain Inox Washer @12,5 X @27 X 3,00Mm 22 | 30
*6 | 5530015075-5 | Support W/Adjustment Cover 1
7 |5530015454-8 | Support For Transport 2
8 |5136015271-9 | Gang Back Plate 2
*9 15091010117-7 | Inox Complete Gang 1
*9 15091010116-9 | Complete Bucket(Inox) Fertiliza 12000 1
10 | 6020310140-9 | French Head Bolt M12 X 1,75 X 35Mm CI8.8 Rp 18 | 26
11 | 6020010403-2 | Pressure Washer M20 Media 8
12 16020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm 8
13 |6020310188-3 | Hexagonal Head Bolt M20 X 2,50 X 65Mm (8.8 Rp 8
*14 | 5530015005-4 | Complete Right Support Of Wheel - Tyres 12.5/80-18"TL 10 Liners Rim W 9,00”x 18" 1
*14 |15530018030-1 | Complete Right Support Of Wheel - Tyres 14.9.24 12 Liners / Rim W 12”X 24 1
15 | 5136015789-3 | Parker Module Fixation Plate 1
16 |6020310099-2 | Allen Bolt C/C1/4" X 1/2" 20F Unc1A C112.9 Rt (Phosphated) 2
17 |6020010402-4 | Pressure Washer 1/4" Media Industry 2
18 | 6020310851-9 | Self-Locking Inox Hexagonal Nut With Nylon Low M12 X 1,75 Ma Ch.19Mm 22 | 30
19 |5024010314-9 | Smooth Washer @21 X @46 X 4,75Mm 16
20 |5530015055-0 | Complete Support Of Bucket 6
21 |5530015056-9 | Gang Back Support 6
22 | 6020015800-0 | Plain Inox Washer 10,5 X @30 X 3,00Mm 96
23 16020310061-5 | French Head Bolt Inox M10 X 1,50 X 30Mm Ma Rt 36
* ltem 2 - See page 17 SN 24 16020310172-7 | French Head Bolt Inox M10 X 1,50 X 25Mm Ma Rt 60
*ltems 3 and 14 - See page 16 25 | 6020310815-2 | Self-Locking Inox Hexagonal Nut With Nylon Low M10 X 1,50 Ma Ch.17Mm 96

*|tem 6 - See page 24
* [tem 9 -See page 10
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« Main Frame 6m°Tyres 12.4"-24"

*Item 1-See page 12
*Items 2 and 3 - See page 14
*ltem 4 - See page 16
*Item 5 -See page 24

Parts Catalog

E Code Product description =
*115091010117-7 | Inox Complete Gang 1
*2 15530017781-5 | Complete Tyre Right Support for Tyres 12.4-24" 1
*3 15530017782-3 | Complete Tyre Left Support for Tyres 12.4-24" 1
*4 | 5084010229-4 | Complete Hitch Drawbar 1
*5 15530015075-5 | Support W/Adjustment Cover 1
7 16020310188-3 | Hexagonal Head Bolt M20 X 2,50 X 65Mm CI8.8 Rp 8
8 |6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm 8
9 | 6020010403-2 | Pressure Washer M20 Media 8
10 | 5024010314-9 | Smooth Washer @21 X @46 X 4,75Mm 16
11 | 5404011040-5 | Main Frame FERTILIZA 6m?® for Tyres 12.4"-24" 1
12 | 5530015055-0 | Complete Support Of Bucket 6
13 |5530015454-8 | Support For Transport 2
14 15136015271-9 | Gang Back Plate 2
15 | 6020310851-9 | Self-Locking Inox Hexagonal Nut With Nylon Low M12 X 1,75 Ma Ch.19Mm 22
16 | 6020015801-9 | Plain Inox Washer 12,5 X @27 X 3,00Mm 22
17 | 6020310148-4 | French Head Bolt Inox M12 X 1,75 X 40Mm Ma Rt 4
18 | 6020310140-9 | French Head Bolt M12X 1,75 X 35Mm (18.8 Rp 18
19 | 6020310815-2 | Self-Locking Inox Hexagonal Nut With Nylon Low M10 X 1,50 Ma Ch.17Mm 96
20 |6020015800-0 | Plain Inox Washer @10,5 X @30 X 3,00Mm 96
21 16020310172-7 | French Head Bolt Inox M10 X 1,50 X 25Mm Ma Rt 60
22 | 5530015056-9 | Gang Back Support 6
23 16020310061-5 | French Head Bolt Inox M10 X 1,50 X 30Mm Ma Rt 36
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« Complete Gang 6m* and 8m’
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Parts Catalog

« Table Complete Gang

E Code Product description = § E E Code Product description = E E
== ==
bl e ol e

1 |5136014444-9 | Rear Plate Of Bucket (Inox) 1 24 15207010039-8 | Complete Load Deflector 2

2 | 5136014445-7 | Front Plate Of Bucket (Inox) 1 24 15207010078-9 | Complete Load Deflector 2

3 |5136014717-0 | Right Plate of Inox Gang 1 25 |5207010080-0 | Load Deflector 1

3 | 5136014446-5 | Right Lateral Plate Of Bucket (Inox) 1 25 |5207010077-0 | Load Deflector 1

4 51360147189 | Left Plate of Inox Gang 1 26 |5530015025-9 | Fixation Supportof Deflector (Inox) 4

4 15136014447-3 | Left Lateral Plate Da Cacamba(Inox) 1 27 16020015799-3 | Plain Inox Washer 38,5 X @18 X 3,00Mm 16

5 15136014878-9 | Protection Fixation Plate 2 28 | 6020015800-0 | Plain Inox Washer 310,5 X 330 X 3,00Mm 8

5 15136014745-6 | Protection Fixation Plate 2 29 16020310170-0 | Hexagonal Head Bolt Inox M8 X 1,25 X 20Mm Cl 8.8 Rt 16

6 | 5136016453-9 | Fixation Front Plate Of Rubber 1 30 60203101719 | Hexagonal Head Bolt Inox M10 X 1,50 X 30Mm Ma Rt 4

7 51360164547 | Support Plate Of Rubber 1 31 16020310815-2 | Self-Locking Inox Hexagonal Nut With Nylon Low M10 X 1,50 Ma Ch.177Mm 4

8 |6020310850-0 | Self-Locking Inox Hexagonal Nut With Nylon Low M8 X 1,25 Ma Ch.13Mm 5 32 16020310850-0 | Self-Locking Inox Hexagonal Nut With Nylon Low M8 X 1,25 Ma Ch.13Mm 16

9 1 6020310851-9 | Self-Locking Inox Hexagonal Nut With Nylon Low M12 X 1,75 Ma Ch.19Mm 41 | 47 | | 33 |5530015243-0 | Complete Lifting Support 4

10 | 6020015800-0 | Plain Inox Washer @10,5 X @30 X 3,00Mm 24 34 | 5024010639-3 | Stainless Smooth Washer Of @17 X @30 X 4,00Mm 2

11 | 6020015801-9 | Plain Inox Washer @12,5 X 327 X 3,00Mm 41 | 47 35 |5530015244-8 | Lifting Support(Inox) 1

12 | 6020310330-4 | Protection Borracha 50 X 930Mm X 1/4" 1 36 | 6020015801-9 | Plain Inox Washer @12,5 X @27 X 3,00Mm 4

13 16020310331-2 | Front Protection Of Loader 1 37 16020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma CI8 Ch.19Mm H.12,00Mm 4

14 | 6020310361-4 | Protection 137 X 3/16" X 3773Mm 2 38 |6020311193-5 | French Head Bolt Inox M12 X 1,75 X 30Mm Ma Rt (Without Nut) 4

14 | 6020310333-9 | Protection 137 X 2384Mm X 3/16" 2 39 |5530016314-8 | Lock Complete Central Support Of Bucket 1

15 | 6020310360-6 | Protection 76 X 1/4" X 3308Mm 2 40 | 5572016916-8 | Lock Beam of Gang 1

15 | 6020310334-7 | Protection 137 X 2450Mm X 3/16" 2 41 16020015800-0 | Plain Inox Washer 310,5 X @30 X 3,00Mm 8

16 | 60203175674 | Protection 76 X 2058Mm X 1/4" 2 || 42 16020310172-7 | French Head Bolt Inox M10 X 1,50 X 25Mm Ma Rt 8

17 | 6020317568-2 | Protection 76 X 2309Mm X 1/4" 2 43 16020310815-2 | Self-Locking Inox Hexagonal Nut With Nylon Low M10 X 1,50 Ma Ch.17Mm 8

18 | 6020310069-0 | French Head Bolt Inox M8 X 1,25 X 25Mm Ma Rt (Without Nut) 5 44 | 5558010393-5 | Lock Of Complete Bucket(Inox) 4

19 |6020310148-4 | French Head Bolt Inox M12 X 1,75 X 40Mm Ma Rt 5 45 | 5558010394-3 | Lock Of Bucket (Inox) 1

20 | 6020310172-7 | French Head Bolt Inox M10 X 1,50 X 25Mm Ma Rt 24 46 | 6020015800-0 | Plain Inox Washer 310,5 X @30 X 3,00Mm 8

21 16020311193-5 | French Head Bolt Inox M12 X 1,75 X 30Mm Ma Rt (Without Nut) 36 | 42 | | 47 |6020310172-7 | French Head Bolt Inox M10 X 1,50 X 25Mm Ma Rt 8

22 | 6020310815-2 | Self-Locking Inox Hexagonal Nut With Nylon Low M10 X 1,50 Ma Ch.17Mm 24 48 | 6020310815-2 | Self-Locking Inox Hexagonal Nut With Nylon Low M10 X 1,50 Ma Ch.17Mm 8

23 | 5024010428-5 | Stainless Smooth Washer Of 310,50 X 340 X 2,50Mm 5
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« Table Complete Gang 6m* Tyres 12.4”-24"

Parts Catalog

E Code Product description = E Code Product description =
1 |5136014718-9 | Left Plate of Inox Gang 1 || 37 |6020310815-2 | Self-Locking Inox Hexagonal Nut With Nylon Low M10 X 1,50 Ma Ch.17Mm 32
2 |5136014717-0 | Right Plate of Inox Gang 1 || 38 |5530015244-8 | Lifting Support(Inox) 4
3 | 5136014444-9 | Rear Plate Of Bucket (Inox) 1 || 39 16020311193-5 | French Head Bolt Inox M12 X 1,75 X 30Mm Ma Rt (Without Nut) 16
4 | 5136014445-7 | Front Plate Of Bucket (Inox) 1 || 40 | 5024010639-3 | Stainless Smooth Washer Of @17 X 330 X 4,00Mm 8
5 15207010079-7 | Complete Load Deflector 2 || 41{6020015801-9 | Plain Inox Washer 312,5 X 327 X 3,00Mm 16
6 |5558010393-5 | Lock Of Complete Bucket(Inox) 4 || 42 1 6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma CI8 Ch.19Mm H.12,00Mm 16
7 |5530015243-0 | Complete Lifting Support 4
8 | 5530016314-8 | Lock Complete Central Support Of Bucket 1
9 |5136014878-9 | Protection Fixation Plate 2
10 | 6020310361-4 | Protection 137 X 3/16" X 3773Mm 2
11 16020310360-6 | Protection 76 X 1/4" X 3308Mm 2
12 | 5136016454-7 | Support Plate Of Rubber 1
13 1 6020310331-2 | Front Protection Of Loader 1
14 1 5136016453-9 | Fixation Front Plate Of Rubber 1
15 1 6020310330-4 | Protection Borracha 50 X 930Mm X 1/4" 1
16 | 6020311193-5 | French Head Bolt Inox M12 X 1,75 X 30Mm Ma Rt (Without Nut) 36
17 1 6020015801-9 | Plain Inox Washer @12,5 X @27 X 3,00Mm 41
18 | 6020310851-9 | Self-Locking Inox Hexagonal Nut With Nylon Low M12 X 1,75 Ma Ch.19Mm 41
19 | 6020310172-7 | French Head Bolt Inox M10 X 1,50 X 25Mm Ma Rt 24
20 | 6020310815-2 | Self-Locking Inox Hexagonal Nut With Nylon Low M10 X 1,50 Ma Ch.17Mm 24
21 | 6020015800-0 | Plain Inox Washer @10,5 X @30 X 3,00Mm 24
22 16020310148-4 | French Head Bolt Inox M12 X 1,75 X 40Mm Ma Rt 5
23 1 6020310069-0 | French Head Bolt Inox M8 X 1,25 X 25Mm Ma Rt (Without Nut) 5
24 16020310850-0 | Self-Locking Inox Hexagonal Nut With Nylon Low M8 X 1,25 Ma Ch.13Mm 5
25 | 5024010428-5 | Stainless Smooth Washer Of 310,50 X @40 X 2,50Mm 5
26 | 5207010080-0 | Load Deflector 2
27 1 6020310850-0 | Self-Locking Inox Hexagonal Nut With Nylon Low M8 X 1,25 Ma Ch.13Mm 32
28 | 6020015799-3 | Plain Inox Washer @8,5 X @18 X 3,00Mm 32
29 | 6020015800-0 | Plain Inox Washer 10,5 X @30 X 3,00Mm 16
30 |6020310815-2 | Self-Locking Inox Hexagonal Nut With Nylon Low M10 X 1,50 Ma Ch.17Mm 8
31 6020310171-9 | Hexagonal Head Bolt Inox M10 X 1,50 X 30Mm Ma Rt 8
32 1 6020310170-0 | Hexagonal Head Bolt Inox M8 X 1,25 X 20Mm Cl 8.8 Rt 32
33 | 5530015025-9 | Fixation Supportof Deflector (Inox) 8
34 |1 5558010394-3 | Lock Of Bucket (Inox) 4
35 16020310172-7 | French Head Bolt Inox M10 X 1,50 X 25Mm Ma Rt 32
36 | 6020015800-0 | Plain Inox Washer 3#10,5 X @30 X 3,00Mm 32
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« Table Wheel Support 6m> Tyres 12.4"-24"

Parts Catalog

FERTILIZA09720A n

E Code Product description = 'én "E': E Code Product description = g "§
1 |5530017783-1 | Right Front Wheel Support (Tyres 12.4"-24") 1 32 15080011278-5 | Cube Bushing 2
1 |5530017784-0 | Left Front Wheel Support (Tyres 12.4"-24") 1 || 33 16020310836-5 | Nut M48 X 5,00 Ma CI8 Ch.75Mm Height 50,00Mm With Crown 2
2 | 5530017785-8 | Right Rear Wheel Support (Tyres 12.4"-24") 1 34 | 6020050126-0 | Cotterpin 3/8" X 3.1/2" 2
2 | 5530017786-6 | Left Rear Wheel Support (Tyres 12.4"-24") 1 || 35 5096010041-4 | Cube Protective Cover 4
3 | 5432010459-1 | Central Pin Of Wheel Support 1 36 |5080011213-0 | Backrest Large Bushing Of Wheel Hub 2
4 16020310897-7 | Hexagonal Head Bolt M16 X 2,00 X 25Mm (I8.8 Rt 2 37 15080011212-2 | Backrest Small Bushing Of Wheel Hub 2
5 160200101246 | Pressure Washer M16 Media 2 38 | 6020350070-2 | Bearing 6212 8
6 | 5024010624-5 | Smooth Washer 045,20 X @87 X 7,50Mm 2 39 | 5232011469-1 | Wheel Hub Shaft 2
7 | 50800112157 | Bronze Bushing 44,70 X #59,80 X 125Mm 2 40 |5204010421-6 | Wheel Hub 2
8 | 5432010457-5 | Articulation Lateral Pin 1 41 160201301087 | Grease Fitting 1/8" 2
9 16020130108-7 | Grease Fitting 1/8" 1 42 1 6020350837-1 | Retainer #80,00 X 110,00 X 12,00Mm 4
10 | 5040010771-5 | Support Bar 1 43 | 50800103794 | Back Bushing 4
11 1 6020310168-9 | Hexagonal Head Bolt M14 X 2,00 X 50Mm (8.8 Rt 2 44 1 6020310762-8 | Hexagonal Nut 5/8" 18F Unf Gr5 Ch.15/16" Height 15,00Mm 16
12 | 6020310455-6 | Hexagonal Nut M14 X 2,00 Ma CI8 Ch.22Mm H.11,00Mm 2 45 16020311078-5 | Hexagonal Head Bolt 5/8" X 2.3/4" 18F Unf1A Gr5 Rp 16
13 |5432010574-1 | Pin W/Handle #27 x 133mm 1 46 | 6020310807-1 | Conic Hexagonal Nut Of Wheel 5/8" 18F Unf Gr5 Ch.1.1/16" Height 19,00Mm 16
14 | 5530015004-6 | Articulation Support 1 47 1 6020310383-5 | Tyre 12.4.24 For Wheel W10" 2
15 | 5044010271-6 | Wheel Support Fixation Base 1 48 1 6020055397-0 | Inner Tube 12.4.24 2
16 | 6020310045-3 | Hexagonal Head Bolt M20 X 2,50 X 270Mm CI8.8 Rp 4 49 |6020350921-1 | Wheel W10" X 24" For Tyre 12.4.24 2
17 | 6020010403-2 | Pressure Washer M20 Media 4

18 | 6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm 4

19 | 5204010420-8 | Complete Wheel Hub 1

20 |5080011278-5 | Cube Bushing 2

21 16020310836-5 | Nut M48 X 5,00 Ma CI8 Ch.75Mm Height 50,00Mm With Crown 2

22 16020050126-0 | Cotterpin 3/8" X 3.1/2" 2

23 1 5024010561-3 | Smooth Washer @49 X 3106 X 8,00Mm 2

24 | 5530017787-4 | Wheel Front Support 1

25 | 5498010193-5 | Monunted Right Wheel 1

25 15498010194-3 | Mounted Left Wheel 1

26 | 5530017788-2 | Wheel Rear Support 1

27 |5080011214-9 | Bronze Bushing 344,80 X 365,50 X 70Mm 2

28 | 5498010193-5 | Monunted Right Wheel 1

28 | 5498010194-3 | Mounted Left Wheel 1

29 | 5204010420-8 | Complete Wheel Hub 1

30 | 6020130108-7 | Grease Fitting 1/8" 1

31 15024010561-3 | Smooth Washer @49 X 3106 X 8,00Mm 2
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¢ HItCh DraWbar E Code Product description =
/% 1 |5084010230-8 | Hitch Drawbar 1
2 16020370264-0 | Complete Support Of Lifting (Hydraulic Field Jack) 1
3 1 6020010403-2 | Pressure Washer M20 Media 8
@ 4 16020310992-2 | Hexagonal Head Bolt M20 X 2,50 X 55Mm CI8.8 Rp 8
5 16020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm 8
6 |5332010081-6 | Complete Hitch Shackle 1
7 15332010018-2 | Spare Hitch Shackle 1
8 15332010082-4 | Hitch Shackle 1
9 |5024010327-0 ' Smooth Washer @45 X @87 X 12,00Mm 1
10 |5024010332-7 | Smooth Washer @39 X @75 X 12,50Mm 1
11 |5080010151-1| Bushing Of Drawbar 1
12 | 6020010403-2 | Pressure Washer M20 Media 6
13 | 6020050116-3 | Cotterpin 1/4" X 2" 1
14 16020130100-1 | Grease Fitting 1/4" 1
15 | 6020310857-8 | Nut 1.1/2" 12F Unf Gr2 Ch.2" Height 30,00Mm 1
16 |6020310992-2 | Hexagonal Head Bolt M20 X 2,50 X 55Mm (I8.8 Rp 6
17 | 6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm 6
E|'E
O | o
£ . e = SI sl
2 Code Product description =S| 35
=&
el
*1 15530015006-2 | Right Front Support - Tyres 12.5/80-18"TL 10 Liners Rim W 9,00”x 18" 1
*1 15530018032-8 | Right Front Support - Tyres 14.9.24 12 Liners / Rim W5" 12" X 24" 1
*2 |5530015008-9 | Right Rear Support Of Wheel - Tyres 12.5/80-18"TL 10 Liners Rim W 9,00”x 18” 1
*2 |15530018034-4 | Right Rear Support Of Wheel - Tyres 14.9.24 12 Liners / Rim W5" 12X 24” 1
3 |5432010459-1 | Central Pin Of Wheel Support 1
4 16020310897-7 | Hexagonal Head Bolt M16 X 2,00 X 25Mm C18.8 Rt 2
5 160200101246 | Pressure Washer M16 Media 2
6 |5024010624-5 | Smooth Washer #45,20 X @87 X 7,50Mm 2
7 |5080011215-7 | Bronze Bushing #44,70 X 359,80 X 125Mm 2
8 |5432010457-5 | Articulation Lateral Pin - Tyres 12.5/80-18"TL 10 Liners Rim W 9,00"x 18" 1
8 | 5432010491-5 | Articulation Lateral Pin - Tyres 14.9.24 12 Liners / Rim W5" 12”X 24" 1
9 16020130108-7 | Grease Fitting 1/8" 1
10 |5040010771-5 | Support Bar 1
11 |6020310168-9 | Hexagonal Head Bolt M14 X 2,00 X 50Mm (I8.8 Rt 2
12 16020310455-6 | Hexagonal Nut M14 X 2,00 Ma CI8 Ch.22Mm H.11,00Mm 2
13 | 5432010574-1 | Pin W/Handle 827 x 133mm 1
Y 14 | 5530015004-6 | Articulation Support 1
15 |5044010271-6 | Wheel Support Fixation Base 1
'4 16 |6020310045-3 | Hexagonal Head Bolt M20 X 2,50 X 270Mm C18.8 Rp 4
*|tem 1-See pages 17 and 18 17 |6020010403-2 | Pressure Washer M20 Media 4
* |tem 2 - See pages 20 and 21 18 |6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm 4
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v v
« Left Wheel Support HEEE
15 —n = = a
k- Code Product description =5 = s =
18 5§55 &
1 155300150046 | Articulation Support 1
*2 15530015011-9 | Left Support Of Front Wheel - Tyres 12.5/80-18"TL 10 Liners Rim W 9,00”x 18" 1
*2 15530016387-3 | Left Front Wheel Support(Flat Rate Parker) - Tyres 12.5/80-18"TL 10 Liners Rim W 9,00"x 18" 1
*2 |15530018033-6 | Left Support Of Front Wheel - Tyres 14.9.24 12 Liners / Rim W5" 12" X 24" 1
*2 15530015924-8 | Left Support Of Front Wheel(Flat Rate) - Tyres 14.9.24 12 Liners / Rim W5" 12”X 24" 1
*3 15530015012-7 | Left Support Of Rear Wheel - Tyres 12.5/80-18"TL 10 Liners Rim W 9,00" x 18" 11
*3 15530018035-2 | Left Support Of Rear Wheel - Tyres 14.9.24 12 Liners / Rim W5" 12X 24" 1
*3 15530015208-1 | Right Rear Support Of Wheel - Tyres 14.9.24 12 Liners / Rim W" 12" X 24" 1
4 | 5432010457-5 | Articulation Lateral Pin - Tyres 12.5/80-18"TL 10 Liners Rim W 9,00 x 18" 111
4 15432010491-5 | Articulation Lateral Pin - Tyres 14.9.24 12 Liners / Rim W5" 12X 24" 111
5 15432010574-1 | Pin W/Handle @27 x 133mm 1
6 | 6020010124-6 | Pressure Washer M16 Media 2
7 1 6020010403-2 | Pressure Washer M20 Media 4
8 6020130108-7 | Grease Fitting 1/8" 1
9 | 6020310045-3 | Hexagonal Head Bolt M20 X 2,50 X 270Mm C18.8 Rp 4
10 |6020310168-9 | Hexagonal Head Bolt M14 X 2,00 X 50Mm (I8.8 Rt 2
11 16020310455-6 | Hexagonal Nut M14 X 2,00 Ma CI8 Ch.22Mm H.11,00Mm 2
12 16020310897-7 | Hexagonal Head Bolt M16 X 2,00 X 25Mm (I8.8 Rt 2
13 16020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm 4
14 | 50240106245 | Smooth Washer 345,20 X 87 X 7,50Mm 2
15 |5040010771-5 | Support Bar 1
*|tem 2 - See pages 18, 19 and 20 16 |5044010271-6 | Wheel Support Fixation Base 1
*ltem3-S 21and 22 17 |5080011215-7 | Bronze Bushing 44,70 X #59,80 X 125Mm 2
om 3 -oeepages 2lan 18 | 5432010459-1 | Central Pin Of Wheel Support 1
£ s e =
o Code Product description =
1 15080011278-5 | Cube Bushing 2
2 1 6020310836-5 | Nut M48 X 5,00 Ma (I8 Ch.75Mm Height 50,00Mm With Crown 2
3 160200501260 | Cotterpin 3/8"X3.1/2" 2
4 15024010561-3 | Smooth Washer @49 X 3106 X 8,00Mm 2
5 15530015007-0 | Front Support Of Wheel 1
6 | 5498010205-2 | Wheel 12.5/80-18 Tl 10 Right Complete Ply 1
7 1 6020350925-4 | Wheel W9" X 18" For Tyre 12.5/80-18 Central Hole @153 Centralized Flange 1
8 16020310385-1 | Tyre 12.5/80-18 Tl 10 Linings 1
*9 15204010420-8 | Complete Wheel Hub 1

* |tem 9 - See page 22 2
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. 3
* Right Front Wheel Support (FERTILIZA 8m”) e Product description =
,,z—"";-'f "=-:=§i 1 | 5530015207-3 | Front Support Of Wheel 1
{J 2 5080011278-5 | Cube Bushing 2
1 3 16020310836-5 | Nut M48 X 5,00 Ma (I8 Ch.75Mm Height 50,00Mm With Crown 2
4 16020050126-0 | Cotterpin 3/8" X 3.1/2" 2
5 15024010561-3 | Smooth Washer @49 X @106 X 8,00Mm 2
6 |5498010195-1 | Right Complete Wheel 1
7 |6020350924-6 | Wheel W5" x 12" X 24" For Tyre 14.9.24 Central Hole @153 Centralized Flange 1
8 |6020310384-3 | Tyre R114.9-24 (378 X 1265 12 Linings) 1
9 1 6020055426-7 | Inner Tube 14.9-24 Valve Tr 15 1
*10 | 5204010427-5 | Complete Wheel Hub 1
« Left Front Wheel Support (FERTILIZA 6m”® Var. Rate) = » _
2 Code Product description =
- 1 15530015007-0 | Front Support Of Wheel 1
2 |5080011278-5 | Cube Bushing 2
3 16020310836-5 | Nut M48 X 5,00 Ma (I8 Ch.75Mm Height 50,00Mm With Crown 2
4 16020050126-0 | Cotterpin 3/8" X 3.1/2" 2
5 15024010561-3 | Smooth Washer @49 X #106 X 8,00Mm 2
6 | 5498010206-0 | Wheel 12.5/80-18TI 10 Left Complete Ply 1
7 |6020350925-4 | Wheel W9" X 18" For Tyre 12.5/80-18 Central Hole @153 Centralized Flange 1
8 |6020310385-1 | Tyre 12.5/80-18 Tl 10 Linings 1
*9 15204010420-8 | Complete Wheel Hub 1

*|tem 9 - See page 22
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« Left Front Wheel Support (FERTILIZA 6m® Fix Rate Parker)

Item
Al

Code Product description

5530015007-0 | Front Support Of Wheel
5080011278-5 | Cube Bushing
6020310836-5 | Nut M48 X 5,00 Ma (I8 Ch.75Mm Height 50,00Mm With Crown
6020050126-0 | Cotterpin 3/8" X 3.1/2"
5024010561-3 | Smooth Washer @49 X @106 X 8,00Mm
5530016388-1 | Protection Support of Wheel Sensor
6020310066-6 | Hexagonal Head Bolt Inox M8 X 1,25 X 30Mm Ma Rt
6020310454-8 | Hexagonal Nut M8 X 1,25 Ma (I8 Ch.13Mm H.6,50Mm
9 1 6020010004-5 | Pressure Washer M8 Media
10 |5024010073-5 | Smooth Washer 38,5 X 320 X 2,00Mm
11 |5498010206-0 | Wheel 12.5/80-18TI 10 Left Complete Ply
12 6020350925-4 | Wheel W9" X 18" For Tyre 12.5/80-18 Central Hole @153 Centralized Flange
13 |6020310385-1 | Tyre 12.5/80-18TI 10 Linings
*14 | 5204010503-4 | Complete Wheel Hub

0 N Oy AW =

_ek = = NN NN =S NN =

* [tem 14 - See page 23

o Left Front Wheel Support (FERTILIZA 6m?>Var. Rate)

All

E Code Product description

1 15530018036-0 | Front Support Of Wheel

2 5080011278-5 | Cube Bushing

3 16020310836-5 | Nut M48 X 5,00 Ma (I8 Ch.75Mm Height 50,00Mm With Crown

4 16020050126-0 | Cotterpin 3/8" X 3.1/2"

5 |5024010561-3 | Smooth Washer @49 X @106 X 8,00Mm

*6 | 5204010427-5 | Complete Wheel Hub

7 |5498010326-1 | Left Complete Wheel

8 |6020350996-3 | Wheel W5" x 12" X 24" For Tyre 14.9.24 Central Hole @153 Centralized Flange
9 1 6020310384-3 | Tyre R114.9-24 (378 X 1265 12 Linings)

10 |6020055426-7 | Inner Tube 14.9-24 Valve Tr 15

aa s s A NN NN

*|tem 6 - See page 22
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Al

Code Product description

o Left Front Wheel Support (FERTILIZA 8@3 Fix Rate)

5530015207-3 | Front Support Of Wheel

5080011278-5 | Cube Bushing

*3 |5204010476-3 | Complete Wheel Hub( Fixed Average)

4 16020310836-5 | Nut M48 X 5,00 Ma CI8 Ch.75Mm Height 50,00Mm With Crown
5 16020050126-0 | Cotterpin 3/8" X 3.1/2"

6 | 5024010561-3 | Smooth Washer 349 X @106 X 8,00Mm

7 |5530015922-1 | Protection Support Of Wheel Sensor

8 |6020310066-6 | Hexagonal Head Bolt Inox M8 X 1,25 X 30Mm Ma Rt

9 5024010073-5 | Smooth Washer #8,5 X 20 X 2,00Mm

10 |6020010004-5 | Pressure Washer M8 Media

11 |6020310454-8 | Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13Mm H.6,50Mm

12 15498010196-0 | Left Complete Wheel

13 16020350924-6 | Wheel W12" X 24" For Tyre 14.9.24 Central Hole @153 Centralized Flange
14 16020310384-3 | Tyre R114.9-24 (378 X 1265 12 Linings)

15 |6020055426-7 | Inner Tube 14.9-24 Valve Tr 15

_ e m A N NNN =SS NNNN =S N =

All

Code Product description

Item

5530015009-7 | Rear Support Of Wheel

5080011214-9 | Bronze Bushing @44,80 X 065,50 X 70Mm

5080011278-5 | Cube Bushing

6020310836-5 | Nut M48 X 5,00 Ma (I8 Ch.75Mm Height 50,00Mm With Crown
6020050126-0 | Cotterpin 3/8" X 3.1/2"

6020130108-7 | Grease Fitting 1/8"

5024010561-3 | Smooth Washer 349 X @106 X 8,00Mm

5498010205-2 | Wheel 12.5/80-18 Tl 10 Right Complete Ply

6020350925-4 | Wheel W9" X 18" For Tyre 12.5/80-18 Central Hole @153 Centralized Flange
10 |6020310385-1 | Tyre 12.5/80-18TI 10 Linings

*11 | 5204010420-8 | Complete Wheel Hub

O o0 NV B W=

_ am a A N, NN NN =

*|tem 11 - See Page 22
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E Code Product description =

1 |5530018037-9 | Rear Support Of Wheel 1

2 |5080011214-9 | Bronze Bushing #44,80 X 65,50 X 70Mm 2

3 1 5080011278-5 | Cube Bushing 2

4 16020310836-5 | Nut M48 X 5,00 Ma (I8 Ch.75Mm Height 50,00Mm With Crown 2

5 16020050126-0 | Cotterpin 3/8"X3.1/2" 2

6 | 6020130108-7 | Grease Fitting 1/8" 1

7 1 5024010561-3 | Smooth Washer @49 X #106 X 8,00Mm 2

8 | 5498010325-3 | Right Complete Wheel 1

9 |6020350996-3 | Wheel W5" x 12" X 24" For Tyre 14.9.24 Central Hole @153 Centralized Flange 1

10 |6020310384-3 | Tyre R114.9-24 (378 X 1265 12 Linings) 1

11 |6020055426-7 | Inner Tube 14.9-24 Valve Tr 15 1

*12 | 5204010427-5 | Complete Wheel Hub 1

* [tem 12 - See Page 15
3 e

« Left Rear Wheel Support (FERTILIZA 6m® Fix and Var. Rate) 5 coe Product description =
1 1 5530015009-7 | Rear Support Of Wheel 1

2 1 5080011214-9 | Bronze Bushing @44,80 X 065,50 X 70Mm 2

*3 15204010420-8 | Complete Wheel Hub 1

4 15080011278-5 | Cube Bushing 2

5 16020310836-5 | Nut M48 X 5,00 Ma CI8 Ch.75Mm Height 50,00Mm With Crown 2

6 | 60200501260 | Cotterpin 3/8"X3.1/2" 2

7 16020130108-7 | Grease Fitting 1/8" 1

8 | 5024010561-3 | Smooth Washer @49 X #106 X 8,00Mm 2

9 |5498010206-0 | Wheel 12.5/80-18TI 10 Left Complete Ply 1

10 |6020350925-4 | Wheel W9" X 18" For Tyre 12.5/80-18 Central Hole @153 Centralized Flange 1

11 |6020310385-1 | Tyre 12.5/80-18TI 10 Linings 1

*|tem 3 - See Page 22
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3

» Left Rear Wheel Support (FERTILIZA 8m®Var. Rate) 5 cote Product description =
e 6. 1 |5530015210-3 | Rear Support Of Wheel 1
2 |5080011214-9 | Bronze Bushing 044,80 X 365,50 X 70Mm 2

*3 15204010427-5 | Complete Wheel Hub 1

4 4 |5080011278-5 | Cube Bushing 2

5 5 16020310836-5 | Nut M48 X 5,00 Ma (I8 Ch.75Mm Height 50,00Mm With Crown 2

. @ \ 6 |6020050126-0 | Cotterpin 3/8"X3.1/2" 2

@ﬂ 7 6020130108-7 | Grease Fitting 1/8" 1

9 8 |5024010561-3 | Smooth Washer #49 X 3106 X 8,00Mm 2

.1 9 | 5498010196-0 | Left Complete Wheel 1

10 |6020350924-6 | Wheel W12" X 24" For Tyre 14.9.24 Central Hole @153 Centralized Flange 1

11 | 6020310384-3 | Tyre R114.9-24 (378 X 1265 12 Linings) 1

12 |6020055426-7 | Inner Tube 14.9-24 Valve Tr 15 1

*Item 9 - See page 22

« Complete Wheel Hub tE
£ - =85S
2 Code Product description =S| S

= | =
i | i
1 |5080010379-4 | Back Bushing 2
2 1 5080011212-2 | Backrest Small Bushing Of Wheel Hub 1
2 |5080011279-3 | Backrest Small Bushing Of Wheel Hub 1
3 1 5080011213-0 | Backrest Large Bushing Of Wheel Hub 1
3 |5080011280-7 | Backrest Large Bushing Of Wheel Hub 1
4 15096010041-4 | Cube Protective Cover 2
5 15204010421-6 | Wheel Hub 1
6 |5232011469-1 | Wheel Hub Shaft 1
6 |5232011516-7 | Wheel Hub Shaft 1
7 16020130108-7 | Grease Fitting 1/8" 1
8 16020310762-8 | Hexagonal Nut 5/8" 18F Unf Gr5 Ch.15/16" Height 15,00Mm 8
9 16020310807-1 | Conic Hexagonal Nut Of Wheel 5/8" 18F Unf Gr5 Ch.1.1/16" Height 19,00Mm 8
10 |6020311078-5 | Hexagonal Head Bolt 5/8" X 2.3/4" 18F Unf1A Gr5 Rp 8
11 6020350070-2 | Bearing 6212 4
12 |6020350837-1 | Retainer 80,00 X #110,00 X 12,00Mm 2
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« Complete Wheel Hub (Fix Rate) el
\© | ©
< | <

E Code Product description S =25
= | =
& =
ke ke

1 15080010379-4 | Back Bushing 2

2 1 5080011212-2 | Backrest Small Bushing Of Wheel Hub 1

2 |5080011279-3 | Backrest Small Bushing Of Wheel Hub

3 1 5080011213-0 | Backrest Large Bushing Of Wheel Hub 1

3 1 5080011280-7 | Backrest Large Bushing Of Wheel Hub 1

4 15096010041-4 | Cube Protective Cover 2

5 |5204010421-6 | Wheel Hub 1

6 | 5232011469-1 | Wheel Hub Shaft 1

6 |5232011516-7 | Wheel Hub Shaft 1

7 52840101541 | Flange Of Wheel Sensor 1

8 6020010122-0 | Pressure Washer M6 Media 3

9 16020130108-7 | Grease Fitting 1/8" 1

10 |6020310762-8 | Hexagonal Nut 5/8" 18F Unf Gr5 Ch.15/16" Height 15,00Mm 8

11 |6020310807-1 | Conic Hexagonal Nut Of Wheel 5/8" 18F Unf Gr5 Ch.1.1/16" Height 19,00Mm 8

12 16020311078-5 | Hexagonal Head Bolt 5/8" X 2.3/4" 18F Unf1A Gr5 Rp 8

13 | 6020317505-4 | Allen Bolt C/C M6 X 1,00 X 20Mm C112.9 Rt (Phosphated)(Nardi-11680448) 3

14 |6020350070-2 | Bearing 6212 4

15 | 6020350837-1 | Retainer 80,00 X @110,00 X 12,00Mm 2

* Rod of Chains
E Code Product description =
1 15566010291-3 | Rod Of @5/8" X 830Mm 1
2 | 6020058159-0 | Chain 3/4" Galvanised 07 Links 110 X 69 6
3 |5024010007-7 | Smooth Washer 20,3 X #46,5 X 4,75Mm 12
4 15080010616-5 | Bushing @16,2 X 026,5 X 85mm 5
5 |5080011589-0 | Rod Spacer Bushing Of Chains 2
6 |6020015802-7 | Plain Inox Washer @10,5 X 322 X 3,00Mm 2
7 16020310815-2 | Self-Locking Inox Hexagonal Nut With Nylon Low M10 X 1,50 Ma Ch.177Mm 2

5
6 b
7 &
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« Support W/Adjustment Cover

Code Product description

6020015802-7 | Plain Inox Washer @10,5 X @22 X 3,00Mm
5024010342-4 | Smooth Washer Sq.16,5 X @46 X 1,50Mm
6020030084-2 | Bushing @50 X 35Mm Large

6020310471-8 | Heavy Elastic Pin @6 X 30Mm

6020310539-0 | Heavy Elastic Pin @3 X 36Mm

5566010242-5 | Rod Of Support Of 70Mm

6020250412-7 | Steel Plate Bearing 03.52 Mst
60202501179 | Bearing Assy F-110934.1

6020317452-0 | French Head Bolt M8 X 1,25 X 20Mm CI8.8 Rt
10 | 6020010004-5 | Pressure Washer M8 Media

11 | 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13Mm H.6,50Mm
12 | 6020190088-6 | Joint Crp-18 Q.16 X 16Mm

13 | 5232011486-1 | Large Articulation Shaft

14 | 5232011487-0 | Small Shaft Of Articulation

15 | 5382010025-1 | Complete Handle

16 | 5530015077-1 | Guide Support

17 | 6020310172-7 | French Head Bolt Inox M10 X 1,50 X 25Mm Ma Rt
18 | 5024010073-5 | Smooth Washer 38,5 X 320 X 2,00Mm

19 | 6020310850-0 | Self-Locking Inox Hexagonal Nut With Nylon Low M8 X 1,25 Ma Ch.13Mm
20 | 6020311192-7 | French Head Bolt Inox M8 X 1,25 X 20Mm Ma Rt (Without Nut)

21 | 6020010431-8 | Plain Inox Washer @8,5 X @18 X 1,8Mm

22 | 6020310540-4 | Heavy Elastic Pin @5 X 50Mm

23 | 6020310488-2 | Heavy Elastic Pin @6 X 32Mm

24 | 5080010975-0 | Bushing @16 X @25 X 97mm

25 | 5024010556-7 | Smooth Washer @8,5 X @25 X 3,00mm

26 | 6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (18.8 Rt

27 | 6020090569-8 | Graduated Scale - 0To 22

28 | 6020310501-3 | Heavy Elastic Pin @5 X 32Mm

29 | 5572016376-3 | Beam Type "U"(Inox)

30 | 6020250111-0 | Rubber Tube 338 X 50,8 X 400Mm

31 | 6020010717-1 | Nylon Clamp K-80 (L.540 XW.8,9 XT.2,IMm)

32 | 6020310069-0 | French Head Bolt Inox M8 X 1,25 X 25Mm Ma Rt (Without Nut)
33 | 5530015935-3 | Regulator Support

34 | 5530015076-3 | Guide Support Of Adjustment Cover

35 | 6020310815-2 | Self-Locking Inox Hexagonal Nut With Nylon Low M10 X 1,50 Ma Ch.17Mm
36 | 5092010500-6 | Complete Transmission Box Without Hole

37 | 5024010073-5 | Smooth Washer @8,5 X @20 X 2,00Mm

38 | 5024010342-4 | Smooth Washer 5q.16,5 X @46 X 1,50Mm

39 | 5080010286-0 | Large Bushing Of Conductor Of Fertilizer

40 | 50920101647 | Transmission Box

41 | 5428010018-0 | Pinion Of 16 Teeth

42 | 5428010019-9 | Pinion Of 18 Teeth

43 | 5464010369-0 | Transmission Protection Of Without Hole

44 | 6020010004-5 | Pressure Washer M8 Media

45 | 60201301087 | Grease Fitting 1/8"

46 | 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13Mm H.6,50Mm

47 | 6020310560-9 | Hexagonal Head Bolt M8 X 1,25 X 35Mm (I8.8 Rt

48 | 5538014885-3 | Complete Regulating Cover Opening Inox

49 | 5024010428-5 | Stainless Smooth Washer Of @10,50 X #40 X 2,50Mm

50 | 5024010464-1 | Smooth Washer @11 X @27 X 4,00Mm

51 | 5080011222-0 | Roller Bushing

52 | 5506010042-9 | Roller Of Cover

53 | 5538014886-1 | Regulating Cover Opening Inox

54 | 6020010394-0 | Pressure Washer M10 Media

55 | 6020310010-0 | French Head Bolt M10 X 1,50 X 55Mm CI8.8 Rp

56 | 6020310170-0 | Hexagonal Head Bolt Inox M8 X 1,25 X 20Mm (I 8.8 Rt

57 | 6020310335-5 | Protection Of Regulator Door

58 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm

59 | 6020310850-0 | Self-Locking Inox Hexagonal Nut With Nylon Low M8 X 1,25 Ma Ch.13Mm
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>> BALDAN Parts Catalog

« Conveyor

Item

Code Product description

All
FERTILIZA 6m®
FERTILIZA 8m®

5530016377-6 | Support Of Coneyor(Fert-9000)
5530016318-0 | Conveyor Support
51380100219 | Wrench
5502010066-3 | Small Roller Of Conveyor
5558010443-5 | Lower Lock Of Roller
5530015636-2 | Support Of Rear Scraper
5552011009-6 | Tube Sq.36,85 X 360mm
5268010823-4 | Complete Stretcher
6020055458-5 | Conveyor Belt (Fertiliza 9000) 1
6020090545-0 | Conveyor Belt (Fertiliza 12000) 1
5530015643-5 | Complete Stabilizer Support (Fert-9000) 1
5530015640-0 | Complete Stabilizer Support 1
0 |5530015637-0 | Complete Front Roller Support

11 |5136015302-2 | Stretcher Plate Of Bearing

12 |6020310851-9 | Self-Locking Inox Hexagonal Nut With Nylon Low M12 X 1,75 Ma Ch.19Mm
13 16020310817-9 | Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/4" Height 18,50Mm

14 |6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm

15 6020310765-2 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.15/16" Height 14,00Mm

16 |6020010004-5 | Pressure Washer M8 Media

17 16020010412-1 | Pressure Washer 5/8" Media Industry

18 |6020311184-6 | French Head Bolt 5/8" X 2.1/2" 11F Unc1A Gr5 Rp (Fosfatizado)

19 16020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (I8.8 Rt

20 | 6020310140-9 | French Head Bolt M12 X 1,75 X 35Mm (18.8 Rp

21 |6020310893-4 | Hexagonal Head Bolt Inox 1/2" X2 " 12F W Rt

22 | 6020317553-4 | Hexagonal Head Bolt M14 X 2,00 X 30Mm CI8.8 Rt 8 |10
23 15024010073-5 | Smooth Washer @8,5 X 320 X 2,00Mm
24 |5080013064-3 | Bronze Bushing 20 x @30 x 11.5mm
25 15024010625-3 | Smooth Washer 314,30 X 340 X 3,00Mm 8 110
26 |5502010083-3 | Rear Roller

27 | 5044010346-1 | Support Base Of Conveyor

28 | 6020317441-4 | Bolt M6 X 1,00 X 20Mm (8.8 Rt

29 15024010161-8 | Smooth Washer @7 X @18 X 2,00Mm

30 | 6020317442-2 | Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10Mm H.6,00Mm
31 1 6020015801-9 | Plain Inox Washer @12,5 X 27 X 3,00Mm

32 16020310121-2 | Bolt Olhal M12 (Din-580)
*33 1 5502010062-0 | Small Roller Of Conveyor 14 |20
34 16020311185-4 | French Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp
35 15368010645-9 | Bearing Fx-10

36 |6020250584-0 | Bearing Msf-50 De @2"

37 16020350905-0 | Bearing Y211-32V22

38 16020130108-7 | Grease Fitting 1/8"

—_
—_
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*|tems 3, 10 and 33 - See page 26
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All

« Front Roller Support

Item

Code Product description

*
—_

5502010066-3 | Small Roller Of Conveyor

5530015638-9 | Support Of Front Scraper

5530015639-7 | Roll Front Support

5552011005-3 | Stabilizer Tube

5558010444-3 | Lower Lock Of Roller

6020010004-5 | Pressure Washer M8 Media

6020010395-8 | Pressure Washer M12 Media

6020310070-4 | Hexagonal Head Bolt M12 X 1,75 X 25Mm C18.8 Rp
6020310448-3 | Hexagonal Head Bolt M8 X 1,25 X 25Mm (18.8 Rt
6020310782-2 | Hexagonal Nut 1" 12F Unf Gr5 Ch.1.1/2" Height 22,50Mm
5024010073-5 | Smooth Washer #8,5 X @20 X 2,00Mm

O o0 NI B W N
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Item
Al

Code Product description

2 5024010674-1 | Spacing Washer

5144010834-6 | Protection Of Complete Roll
5232011640-6 | Shaft of Small Roller

6020010285-4 | Retaining Ring I-110

6020350312-4 | Retainer 63,00 X 110,00 X 13,00Mm

6020350857-6 | Bearing 6309 2Rs1 1°Line

|

A WwN =
N NN = =N

Item
Al

Code Product description

5024010662-8 | Spacer Washer Of The Roller
5144010815-0 | Protection Of Small Roller
5232011574-4 | Small Roller Shaft

6020011053-9 | Retaining Ring 1-047

6020350185-7 | Bearing 6005 2Rs(1° Line)
6020350255-1 | Retainer 35,00 X 947,00 X 10,00Mm

oYW N =
N NN = =N
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« Complete Hydraulic System (Var. Rate)

*|tems 5 and 6 - See page 28
* [tem 7 - See page 29

FERTILIZA09720A

Code

Parts Catalog

Product description

=  E| E
<| S|
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5024010073-5
5024010298-3
5024010608-3
5024010625-3
5056010003-2
5064010088-2
5208012296-9
5412010135-0
5412010290-0
5412010165-2
5412010203-9
5412010229-2
5530015032-1
5530015034-8
5530015035-6
5530016317-2
5530016319-9
6020010004-5
60200100304
6020010063-0
6020010122-0
6020010123-8
6020010124-6
6020010395-8
6020050642-4
6020055531-0
6020110055-3
6020251739-3
6020310046-1
6020310071-2
6020310165-4
6020310271-5
6020310448-3
6020310454-8
6020310455-6
6020310686-9
6020310777-6
6020310818-7
6020311270-2
6020312403-4
6020317442-2
6020395038-4
6020250619-7
6020251278-2
6020251165-4
60202512987
6020251303-7
6020251729-6
6020251730-0
6020251341-0
6020251732-6
6020251734-2
6020251296-0
6020251737-7
6020251363-0
6020251738-5
6020251337-1
5542010042-5
5530016653-8
6020310431-8
6020310850-0
6020311192-7

Smooth Washer @8,5 X 320 X 2,00Mm

Smooth Washer @17 X 344 X 4,75Mm

Aluminium Washer #33,4 X @47 X 2,00mm

Smooth Washer 814,30 X @40 X 3,00Mm

Complete Command Block

Complete Hydraulic Pump Of Gear

Complete Oil Hopper

Nipple R.1.1/16" Un X R.3/4" Bsp X 48Mm Hexagonal 1.1/4"

Nipple R.1/4" Bsp XM12 X 1,5 X 35Mm - Hexagonal 5/8"

Nipple R.1.1/16"Un X R.1"Bsp X 50Mm - Hexagonal 1.1/2"

Nipple @1.1/16" Un X @7/8" Unf X 50Mm Hexagonal 1.1/4"

Type Nipple "T" R.M12 X 1,5Mm

Complete Pressure Filter Support

Fixation Right Support

Fixation Left Support

Hopper Support Of Oil/Radiator

Radiator Support

Pressure Washer M8 Media

0°Ring 2-212 N3006-90Nbr (21,82)

0Ring 2-116 N3006-90Nbr (18,72)

Pressure Washer M6 Media

Pressure Washer M14 Media

Pressure Washer M16 Media

Pressure Washer M12 Media

Container For Instruction Manual

Main Cable Set (Fertiliza)

Pressure Filter Hda - Fp20010Fv06B-Lv6

Motor Omr-80-Cil A2-7/8-7/16(151-7241)

Hexagonal Head Bolt M14 X 2,00 X 75Mm (I8.8 Rt

Hexagonal Head Bolt M12 X 1,75 X 20Mm (I8.8 Rt

Hexagonal Head Bolt M14 X 2,00 X 40Mm CI8.8 Rt

Bolt Inox M3 X 0,50 X T0Mm Ma Rt

Hexagonal Head Bolt M8 X 1,25 X 25Mm (18.8 Rt

Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13Mm H.6,50Mm

Hexagonal Nut M14 X 2,00 Ma CI8 Ch.22Mm H.11,00Mm

Switch Panel Of Heat Exchanger Bce

Inox Hexagonal Nut M3 X 0,50 Ma Ch.5,5mm Alt.2,40mm

Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm

Hexagonal Head Bolt M16 X 2,00 X 45Mm (I8.8 Rt

Hexagonal Head Bolt M6 X 1,00 X 20Mm (I8.8 Rt

Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10Mm H.6,00Mm

Heat Exchanger (Hs21205A00 Oesse)

High Pressure Hydraulic Hose 1.1/4" X 2500Mm With 1Tcg And 1Trg (Sae 100R2 At
High Pressure Hydraulic Hose 3/4" X 3300Mm With 2Tcg (Sae 100R2 At - PT.3100Psi)
High Pressure Hydraulic Hose 3/4" X 4100Mm With 2Tcg (Sae 100R2 At - P.T.3100Psi)
High Pressure Hydraulic Hose 3/4" X 1800Mm With 2Tcg (Sae 100R2 At - PT.3100Psi)
High Pressure Hydraulic Hose 3/4" X 2200Mm With 2Tcg (Sae 100R2 At - PT.3100Psi)
High Pressure Hydraulic Hose 1/4" X 5000Mm With 1Tcg And 1Trg (Sae 100R2 At -
High Pressure Hydraulic Hose 1/4" X 5500Mm With 1Tcg And 1Trg (Sae 100R2 At -
High Pressure Hydraulic Hose 3/4" X 2600Mm With 1Tcg And 1Trg (Sae 100R2 At -
High Pressure Hydraulic Hose 1/4" X 1770Mm C/1Tcg E 1Trg (Sae T00R2 At - P.T.5800Psi)
High Pressure Hydraulic Hose 1/4" X 1150Mm C/1Tcg E 1Trg (Sae T00R2 At - P.T.5800Psi)
High Pressure Hydraulic Hose 3/4" X 3000Mm With 1Tcg And 1Trg (Sae 100R2 At -
High Pressure Hydraulic Hose 3/4" X 3600Mm C/1Tcg E 1Trg (Sae 100R2 At - PT.3100Psi)
High Pressure Hydraulic Hose 3/4" X 2800Mm With 2Tcg (Sae 100R2 At - PT.3100Psi)
High Pressure Hydraulic Hose 3/4" X 3200Mm C/2Tcg (Sae T00R2 At - PT.3100Psi)
High Pressure Hydraulic Hose 3/4" X 1800Mm With 1Tcg And 1Trg (Sae 100R2 At -
Gang Protection

Radiator Screen Support

Inox Smooth Washer 38,5 x @18 x 1,8mm

Self-Locking Inox Hexagonal Nut With Nylon Low M8 X 1,25 Ma Ch.13Mm

French Head Bolt Inox M8 X 1,25 X 20Mm Ma Rt (Without Nut)

CORONAN DS NOORRNNS DS D AN = ==

|
N

PN NGEEUNN — N SN OO —
N N = N
N
N = - N =




Parts Catalog

« Complete Command Block

*|tem 1 - See page 41

>> BALDAN

Item

Code

Product description

All

O 00 NV B W=

6020030737-5
5136016450-4
5412010203-9
6020010063-0
6020010394-0
6020010431-8
6020310850-0
6020311013-0
6020311192-7

Command Valve Fertiliza(Hfb-110831)

Fixation Plate Of Command Block

Nipple @1.1/16" Un X @7/8" Unf X 50Mm Hexagonal 1.1/4"

0°Ring 2-116 N3006-90Nbr (18,72)

Pressure Washer M10 Media

Plain Inox Washer @8,5 X @18 X 1,8Mm

Self-Locking Inox Hexagonal Nut With Nylon Low M8 X 1,25 Ma Ch.13Mm
Hexagonal Head Bolt M10 X 1,50 X 20Mm CI8.8 Rt

French Head Bolt Inox M8 X 1,25 X 20Mm Ma Rt (Without Nut)

A WA DB WOO -

« Complete Hydraulic Pump Of Gear
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Item

Code

Product description

Al
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6020030694-8
5484010162-5
5484010163-3
5530019436-1
5558010100-2
5024010039-5
5024010607-5
5412010224-1
5412010225-0
5432120021-7
5432120022-5
5456010033-0
6020310152-2
6020310847-0
6020390293-2
6020390308-4

Hydraulic Pump Of Gear - Casappa Fp 30.125 0f 125,66 Cm’/Rot
Support Regulator Of Pump

Upper Regulator Of Pump Support

Support Of Pump

Lock Of Support W/Washer

Smooth Washer 26,2 X 044 X 4,75Mm

Aluminium Washer Of §41,5 X @54 X 2,00Mm

Nipple R.1.5/8" - 12Fpp - Unf X 1.1/4" - 11Fpp - Bsp

Nipple R.1.1/16" - 12Fpp - Un - TAX 1.1/4" - 11Fpp - Bsp
French Head Pin @#1" X 105Mm

French Head Pin @#1" X 90Mm

Hexagonal Nut @1.1/4" 7F Baixa

Hexagonal Head Bolt M12 X 1,75 X 40Mm (8.8 Rp

Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19Mm H.12,00Mm
Lock @5,75 X 40Mm

Lock Nma - Type "R" 4,5 X 80Mm
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¢ complete OII Hopper E Code Product description =
1 8 1 |5208013074-0 | Spare Oil Deposit 1
2 1 6020110059-6 | Air Filter "Hda" Fa-76-40/2 - Stauff Smbb-805040Sth 1
13— 3 16020110109-6 | Suction Filter Sus-P-088-N24F-140-125-0(Vazao 95 L/M) Rosca 1.1/2"Npt 1
4 160201101100 | Return Filter - Assembled In Oil Tank Rfm Eco/N 185 Bd 10A 1,0(Hydac) 1
5 |5284010109-6 | Fixation Flange 1
6 |5333010047-4 | Fixation Joint 1
7 6020430211-4 | Oil Level Display Without Thermometer "Hda" Vn76/41(T) - Stauff Sna076Bso10 1
8 60204302149 | Sphere Valve R 1.1/2" Npt (Stauff 2BvI-2024B) 1
9 |5024010608-3 | Aluminium Washer @33,4 X 347 X 2,00mm 1
10 |5412010165-2 | Nipple R.1.1/16"Un X R.1"Bsp X 50Mm - Hexagonal 1.1/2" 1
11 |5412010226-8 | Niple R.1.5/8” UNF - 12FPP 1
12 16020010004-5 | Pressure Washer M8 Media 6
13 |6020010394-0 | Pressure Washer M10 Media 2
14 |16020030130-0 | Black Plug 1/2" Bsp 1
15 |6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (I8.8 Rt 6
16 | 6020317475-9 | Hexagonal Head Bolt M10 X 1,50 X 30Mm (I8.8 Rt 2
« Stair E Code Product description =
1 15259010030-7 | Upper Stair 1
2 |5259010031-5 | Lower Stair 1
3 |5558010046-4 | Fixation Lock Of Marker 2
4 16020010395-8 | Pressure Washer M12 Media 4
5 |6020010406-7 | Pressure Washer 3/8" Media Industry 2
6 |6020015801-9 | Plain Inox Washer 312,5 X @27 X 3,00Mm 4
7 6020310070-4 | Hexagonal Head Bolt M12 X 1,75 X 25Mm CI8.8 Rp 4
8 |6020310150-6 | Hexagonal Head Bolt M16 X 2,00 X 100Mm (18.8 Rp 2
9 | 6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 2
10 | 60203108519 | Self-Locking Inox Hexagonal Nut With Nylon Low M12 X 1,75 Ma Ch.19Mm 4
11 16020311028-9 | Hexagonal Head Bolt 3/8" X 3.1/2" 16F Unc1A Gr2 Rp 2
12 16020311198-6 | French Head Bolt Inox M12 X 1,75 X 35Mm Ma Rt (Without Nut) 4
13 | 6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24Mm H.16,00Mm 2
14 | 50800102640 | Bushing 0f 10,3 X @30 X 13Mm 2
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H ” ”

¢ Stalr For TyreS 1 2'4 -24 E Code Product description =
1 |5259010059-5 | Upper Stair 1
2 | 5259010058-7 | Lower Stair 1
3 16020390341-6 | Large Buffer 4
4 15558010100-2 | Lock Of Support W/Washer 1
5 |6020390308-4 | Lock Nma - Type "R" 4,5 X 80Mm 1
6 | 6020311056-4 | Hexagonal Head Bolt 1/2" X 2.1/2" 12F W Gr2 Rp 2
7 |6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 2
8 | 6020010410-5 | Pressure Washer 1/2" Media Industry 2
9 16020311193-5 | French Head Bolt Inox M12 X 1,75 X 30Mm Ma Rt (Without Nut) 2
10 | 6020015801-9 | Plain Inox Washer @12,5 X 827 X 3,00Mm 2
11 1 6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma CI8 Ch.19Mm H.12,00Mm 2
12 1 6020310070-4 | Hexagonal Head Bolt M12 X 1,75 X 25Mm C18.8 Rp 2
13 16020010395-8 | Pressure Washer M12 Media 2
14 | 6020010442-3 | Smooth Washer M12 @13,00 x @37,00 x 3,00mm 2
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Parts Catalog

¢ Complete Plpe For Ply E Code Product description =
1 |5108010934-6 | Pipe 0f @21,6 X #26,9 X 2145Mm 1
2 |5530015424-6 | Complete Support 2
3 1 6020010431-8 | Plain Inox Washer #8,5 X @18 X 1,8Mm 4
4 16020310850-0 | Self-Locking Inox Hexagonal Nut With Nylon Low M8 X 1,25 Ma Ch.13Mm 4
5 16020311192-7 | French Head Bolt Inox M8 X 1,25 X 20Mm Ma Rt (Without Nut) 4
4 N
4 By
\e_./ 2
« Complete Protection 55 K
'1""‘ S0 "“.‘.‘:.“.k / £ E . . —
,,ﬁ::f:i%fig’?:ﬁgh K] Code Product description =
*'4’.;3*:*:‘2‘.‘-*4-*-“4“*‘2;%@* -
"%3;:13151E:EEEESEEEEEEEE&EE:E:E: 3 1 | 5530015107-7 | Screen Lateral Support 1
> ,3::3:::5:;:‘5:5§§§:£:§:§:§:§:§:§:§z:*" 2 |5530015426-2 | Complete Support 4
e oo 03e8e0e3esss 3 6020015799-3 | Plain Inox Washer 68,5 X #18 X 3,00Mm 8
R RS easeetosissss 4 160203100690 | French Head Bolt Inox M8 X 1,25 X 25Mm Ma Rt (Without Nut) 8
s B P o e o . -
.;;:;:gg;;;:;;;:g«;g:g:;ggg;;g;::-‘ 5 16020310850-0 | Self-Locking Inox Hexagonal Nut With Nylon Low M8 X 1,25 Ma Ch.13Mm 8
S e SRRl
-,
7 s assssasses
¥ 0‘4‘9‘4‘."."
4 e T W L
3. "q—:-o-:
S %
5..% 2
&
£ - =
K Code Product description =
1 |5464010356-9 | Radiator Protection 1
2 5538010551-8 | Mobile Cover Of Radiator 2
3 |6020010431-8 | Plain Inox Washer 8,5 X @18 X 1,8Mm 2
4 16020010434-2 | Pressure Washer Inox 5/16" Media 4
5 16020310170-0 | Hexagonal Head Bolt Inox M8 X 1,25 X 20Mm Cl 8.8 Rt 4
6 |6020310850-0 | Self-Locking Inox Hexagonal Nut With Nylon Low M8 X 1,25 Ma Ch.13Mm 4
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« Complete Grainy Disc

Item
All
Right
Left

Code Product description

5010010063-8 | Right Disc Small Flip
5010010065-4 | Left Disc Small Flip 1
5010010064-6 | Right Large Flip
5010010066-2 | Left Large Flip 1
5136015912-8 | Scale Plate Right Lower Flap Disc 1
5136015914-4 | Scale Plate Left Small Flap Disc 1
5136015913-6 | Scale Plate Right Flap Disc Greater 1
5136015915-2 | Scale Plate Left Large Flap Disc 1
5220010150-2 | Right Disc With Flange(Grainy) 1
5220010151-0 | Left Disc With Flange(Grainy) 1
6020010431-8 | Plain Inox Washer @8,5 X @18 X 1,8Mm

6020010433-4 | Inox Pressure Washer 1/4” Media Industry

6020310069-0 | French Head Bolt Inox M8 X 1,25 X 25Mm Ma Rt (Without Nut)
6020310271-5 | Bolt Inox M3 X 0,50 X T0Mm Ma Rt

6020310733-4 | Inox Hexagonal Nut 1/4" 20F Unc Ch.7/16" Height 5,50Mm
6020310777-6 | Inox Hexagonal Nut M3 X 0,50 Ma Ch.5,5mm Alt.2,40mm
6020310730-0 | Brass Hexagonal Nut M8 X 1,25 Ma Ch.13Mm H.6,50Mm
6020310890-0 | Hexagonal Head Bolt Inox 1/4" X 3/4" 20F Unc2A Rt
5136016248-0 | Lower Plate Of Flip

6020015922-8 | Pressure Washer Inox M8 Mean

—_
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Item
Left

Code Product description

Al
Right

5010010067-0 | Complete Fertilizer Power Flip (Right)
5010010069-7 | Complete Fertilizer Power Flip (Left) 6
5220010152-9 | Disc For Fertilizer Powder (Right) 1
5220010153-7 | Disc For Fertilizer Powder (Left) 1
6020015922-8 | Pressure Washer Inox M8 Mean 18
6020310730-0 | Brass Hexagonal Nut M8 X 1,25 Ma Ch.13Mm H.6,50Mm 18
6020311192-7 | French Head Bolt Inox M8 X 1,25 X 20Mm Ma Rt (Without Nut) 18
5024010707-1 | Stainless Washer 22 X 8,5 X 3Mm 18
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« Complete Fixation Supg:ort Of Discs 5 ot Product description =
9
3 1 |5530016316-4 | Fixation Support Of Discs 1
2 |5024010206-1  Smooth Washer @10,6 X @44 X 3,00Mm 1
3 |5024010350-5 | Smooth Washer @38 X @30 X 2,00Mm 1
4 |5080011628-4 | Back Bushing Of Rotating Discs 1
5 160200103940 | Pressure Washer M10 Media 1
6 |6020010431-8 | Plain Inox Washer @8,5 X @18 X 1,8Mm 4
7 16020310452-1 | Hexagonal Head Bolt M10 X 1,50 X 25Mm CI8.8 Rt 1
8 |6020310850-0 | Self-Locking Inox Hexagonal Nut With Nylon Low M8 X 1,25 Ma Ch.13Mm 4
9 16020311192-7 | French Head Bolt Inox M8 X 1,25 X 20Mm Ma Rt (Without Nut) 4
15 s =
2 Code Product description =
1 |5136015922-5 | Rubber Fixation Plate 2
2 1 5136015923-3 | Fixation Internal Plate Of Rubber 1
3 |5530016032-7 | Direction Support 1
4 16020310633-8 | Lateral Rubber Protection Of Rear Roll 2
5 6020310635-4 | Scrapper Rubber Protection Of Rear Roll 1
6 | 6020310815-2 | Self-Locking Inox Hexagonal Nut With Nylon Low M10 X 1,50 Ma Ch.17Mm 18
7 16020310172-7 | French Head Bolt Inox M10 X 1,50 X 25Mm Ma Rt 18
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« Complete Central Direction Support

Item
Al

Code Product description

5136015924-1 | Support Right Plate Of Rubber Of Deflector

5136015925-0 | Support Plate Of Rubber Of Central Direction

5530016035-1 | Central Guiding Support

6020310634-6 | Rubber Protection Of Central Driver

6020010431-8 | Plain Inox Washer #8,5 X @18 X 1,8Mm

6020310061-5 | French Head Bolt Inox M10 X 1,50 X 30Mm Ma Rt

6020310850-0 | Self-Locking Inox Hexagonal Nut With Nylon Low M8 X 1,25 Ma Ch.13Mm
6020312094-2 | French Head Bolt Inox M10 X 1,50 X 40Mm Ma Rt

6020317452-0 | French Head Bolt M8 X 1,25 X 20Mm (18.8 Rt

6020310815-2 | Self-Locking Inox Hexagonal Nut With Nylon Low M10 X 1,50 Ma Ch.177Mm
6020015800-0 | Plain Inox Washer #10,5 X #30 X 3,00Mm

O 00 Ny B W=
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All

Code Product description

Item

5150010135-4 | Fertilizer Conductor

5530016237-0 | Conductor Back Support

6020015800-0 | Plain Inox Washer @10,5 X 330 X 3,00Mm

6020310172-7 | French Head Bolt Inox M10 X 1,50 X 25Mm Ma Rt

6020310815-2 | Self-Locking Inox Hexagonal Nut With Nylon Low M10 X 1,50 Ma Ch.177Mm

VA W N =
_ = m a .
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« Finish Cover W/ Inox Fixation Support

Item
Al

Code Product description

5136015050-3 | Left Back Plate Of Rear Cover

5136015941-1 | Back Plate Of Conductor Support

5136016279-0 | Rubber Back Plate

5530016026-2 | Right Cover Support

5530016322-9 | Support Of Left Cover

5538014892-6 | Finish Cover (Inox)

55660103146 | Rod of Chains

6020010431-8 | Plain Inox Washer #8,5 X @18 X 1,8Mm

6020010922-0 | Nylon Belt Pmc 594 - 132 X 32 Mm

6020015800-0 | Plain Inox Washer @10,5 X @30 X 3,00Mm

6020015801-9 | Plain Inox Washer #12,5 X @27 X 3,00Mm

6020015802-7 | Plain Inox Washer @10,5 X @22 X 3,00Mm

6020310061-5 | French Head Bolt Inox M10 X 1,50 X 30Mm Ma Rt

6020310066-6 | Hexagonal Head Bolt Inox M8 X 1,25 X 30Mm Ma Rt

6020310072-0 | Hexagonal Head Bolt Inox M10 X 1,50 X 50Mm Ma Rt

6020310140-9 | French Head Bolt M12 X 1,75 X 35Mm (18.8 Rp

17 16020310170-0 | Hexagonal Head Bolt Inox M8 X 1,25 X 20Mm (I 8.8 Rt

18 | 6020310172-7 | French Head Bolt Inox M10 X 1,50 X 25Mm Ma Rt

19 |6020310815-2 | Self-Locking Inox Hexagonal Nut With Nylon Low M10 X 1,50 Ma Ch.17Mm
20 | 6020310850-0 | Self-Locking Inox Hexagonal Nut With Nylon Low M8 X 1,25 Ma Ch.13Mm
21 | 6020310851-9 | Self-Locking Inox Hexagonal Nut With Nylon Low M12 X 1,75 Ma Ch.19Mm
22 16020311193-5 | French Head Bolt Inox M12 X 1,75 X 30Mm Ma Rt (Without Nut)

23 16020311198-6 | French Head Bolt Inox M12 X 1,75 X 35Mm Ma Rt (Without Nut)

24 1 6020390294-0 | Lock Nma - Type "R" @3,5 X 67Mm(Special)

25 | 5080011240-8 | Articulation Bushing Of Cover

26 | 5080011392-7 | Stabilizer Bushing

27 | 5572016612-6 | Beam "L" Upper Of Direction

28 | 5530016163-3 | Support Of Divider Plate

29 |5572016613-4 | Fixation Beam Type "L"

30 | 6020010431-8 | Plain Inox Washer #8,5 X @18 X 1,8Mm

31 | 6020310850-0 | Self-Locking Inox Hexagonal Nut With Nylon Low M8 X 1,25 Ma Ch.13Mm
32 16020311192-7 | French Head Bolt Inox M8 X 1,25 X 20Mm Ma Rt (Without Nut)
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« Complete Transmission System

~7

1

Item
All

Code Product description

6020010395-8 | Pressure Washer M12 Media 23
6020010403-2 | Pressure Washer M20 Media 1
6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19Mm H.12,00Mm 3
6020310815-2 | Self-Locking Inox Hexagonal Nut With Nylon Low M10 X 1,50 Ma Ch.177Mm 2
6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm 1
5284010158-4 | Clamp Flange Of Fertilizer Disc 2
5136015910-1 | Fixation Auxiliar Plate of Reductor Box 1
6020310061-5 | French Head Bolt Inox M10 X 1,50 X 30Mm Ma Rt 2
6020015800-0 | Plain Inox Washer 310,5 X 330 X 3,00Mm 2
5024010007-7 | Smooth Washer #20,3 X @46,5 X 4,75Mm 1
5024010161-8 | Smooth Washer @7 X @18 X 2,00Mm 2
6020015801-9 | Plain Inox Washer @12,5 X @27 X 3,00Mm 2
5530016320-2 | Support Of Reduction Box Sensor 1
1
1
3
1
1
1
1
2
2
1
2
2

O 00 N O 1 A W N =

T S Y
A W N = O

5284010159-2 | Flange Of Inductive Sensor Of Reduction Box

5464010436-0 | Protection Of Hidraulic Engine

6020317506-2 | Allen Bolt S/CM6 X 1,00 X 8,00Mm CI12.9 Rt (Phosphated)(Nardi-11686032)
6020056002-0 | Reduction Box

6020230127-7 | Splined Sleeve For Input Shaft Of Reductor

6020056003-8 | Triple Box 2030 With Actuation For Hydraulic Motor

6020317552-6 | Hexagonal Head Bolt M12 X 1,75 X 80Mm (18.8 Rt

6020310171-9 | Hexagonal Head Bolt Inox M10 X 1,50 X 30Mm Ma Rt

6020310152-2 | Hexagonal Head Bolt M12 X 1,75 X 40Mm C18.8 Rp

6020310992-2 | Hexagonal Head Bolt M20 X 2,50 X 55Mm CI8.8 Rp

6020310291-0 | Hexagonal Head Bolt M6 X 1,00 X 15Mm (I8.8 Rt

6020310210-3 | Hexagonal Head Bolt M12 X 1,75 X 60Mm (18.8 Rt

6020310070-4 | Hexagonal Head Bolt M12 X 1,75 X 25Mm C18.8 Rp 16
6020010394-0 | Pressure Washer M10 Media 2

6020010122-0 | Pressure Washer M6 Media 2

5464010528-6 | Complete Sensor Protection 1
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« Electronic System AgroSystem Fix Rate

i O 3 — 3
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K Code Product description =

1 16020015967-8 | Smartphone Moto G7 play 1

2 16020370357-3 | Velocity Sensor AgroSystem 1

3 16020251874-8 | Module MC-TF 1 /7

4 160202518756 | Principal Module MC-TF 1

| 5 16020058890-0 | Cable Kit (Fix Rate) 1 D H -n -n ]

6 | 6020058772-6 | Connector Superseal Male 2 Way W/Terminals 1

7 16020370356-5 | inductive sensor 1

8 16020210322-0 | Control module Kit (Fix Rate AgroSystem) 1
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« Electronic System Raven Var. Rate

FERTILIZA09720A

>> BALDAN

Code

Product description

All

VO N o e w N = tem

6020210320-3
6020130309-8
6020058849-8
6020058850-1
6020210321-1
6020058851-0
6020058852-8
6020370355-7
6020058973-7

Kit Cr7 /500 Gps, Ut Unlock

Gen 3 Console Cable

Cable Adpt Paddle Switch

Cbl Foot Switch 12’ Row Crop

Kit Raven Rate Control Module Level 0 Gen 1
Cable Chassis Plug Iso

Cbl 47P Prdct Spreader Generic
Sensor Gear Tooth Raven Flow

Adapter Cable 17' 9P IBIC
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« Electronic System Trimble Var. Rate

FERTILIZA09720A

.

Parts Catalog

Codigo

Descri¢ao do Produto

coNovuni s wN = |tem

6020350993-9
6020251374-6
6020059253-3
6020057985-5
6020057986-3
6020058205-8
6020370347-6
6020059252-5

Satellite Signal Receiver GPS Mode Trimble GFX 750 DGPS
Rate Control Module

Power Cable with Network and Key P FMX

Conector Cabo CAN

Interface Cable Field 1Q

Cable 12 Prod 10BM

Inductive Proximity Sensor M12 NO 6-36VCC NPN
Connection Cable Field 1Q
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« Electronic System Raven Isobus

Item
Al

Code Product description

6020058849-8 | Cable Adpt Paddle Switch

6020058850-1 | Chl Foot Switch 12" Row Crop
6020210321-1 | Kit Raven Rate Control Module Level 0 Gen 1
6020058852-8 | Cbl 47P Prdct Spreader Generic
6020370355-7 | Sensor Gear Tooth Raven Flow
6020058973-7 | Adapter Cable 17' 9P IBIC
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« Command Block

All

Code Product Description

_

6020370358-1 | Solenoid for Command Block
6020059052-2 | Cartridge For Command Block
6020430307-2 | Mechanical Flow Adjustment Valve
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o Stickers

Item

Code Product description

FERTILIZA 8m®

~ | FERTILIZA 6m®

6020072073-6 | Sticker Fertiliza 6M3(908 X 105mm)
6020072077-9 | Sticker Fertiliza 6M>(1000 X 150Mm)
6020072076-0 | Sticker Baldan(900x150mm)

6020072100-7 | Sticker Discs Protecion(80 x 150mm)
6020072251-8 | Sticker Attention - Check Belt Tension
5206010308-9 | Sticker Hydraulic Hoses Warning(150 X 95Mm)
6020070886-8 | Sticker Lubricate And Retighten (58 X 195Mm)
6020072096-5 | Sticker Ingition Key (80 x 140mm)
6020072097-3 | Sticker Conveyor Maintenance (80 x 150mm)
6020072105-8 | Sticker Reductor Box (160 x 130mm)

10 | 6020072104-0 | Sticker Intoxication (105 x 150mm)

11 | 6020072106-6 | Sticker Triple Box (170 x 150)

12 | 6020072107-4 | Sticker Flip Position (170 x 140mm)

13 | 6020072103-1 | Sticker Rotative Mechanism (95 x 150mm)

14 | 6020072102-3 | Sticker keep distance (95 x 150mm)

15 | 6020072101-5 | Sticker Verification (80 x 150mm)

16 | 6020072098-1 | Sticker Do not go up (Disc/Conveyor) (200 x 70mm)
17 | 6020072099-0 | Sticker EPI (260 x 70mm)

N
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Avenida Baldan, 1500
Nova Matao
15.993-900

Matdo/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+55 16 3221 6500
baldan.com.br



	Electronic System  Raven Isobus
	Electronic System Trimble Var. Rate
	Electronic System Raven Var. Rate
	Electronic System AgroSystem Fix Rate
	Complete Transmission System
	Finish Cover W/ Inox Fixation Support
	Complete Conductor Support
	Complete Central Direction Support
	Fertilizer Direction Support
	Complete Fixation Support Of Discs
	Complete Disc For Fertilizer Powder
	Complete Grainy Disc
	Radiator Protection With Cover
	Complete Protection
	Complete Pipe For Ply
	Stair For Tyres 12.4”-24”
	Stair
	Complete Oil Hopper
	Complete Hydraulic Pump Of Gear
	Complete Command Block
	Complete Hydraulic System (Var. Rate)
	Rolete Menor da Esteira 5502010062-0
	Rolete Menor da Esteira 5502010066-3
	Suporte do Rolo Dianteiro
	Conveyor
	Support W/Adjustment Cover
	Rod of Chains
	Complete Wheel Hub (Fix Rate)
	Complete Wheel Hub
	Left Rear Wheel Support  (FERTILIZA 8m³ Var. Rate)
	Left Rear Wheel Support (FERTILIZA 6m³ Fix and Var. Rate)
	Right Rear Wheel Support (FERTILIZA 8m³)
	Right Rear Wheel Support (FERTILIZA 6m³)
	Left Front Wheel Support (FERTILIZA 8m³ Fix Rate)
	Left Front Wheel Support (FERTILIZA 6m³ Var. Rate)
	Left Front Wheel Support (FERTILIZA 6m³ Fix Rate Parker)
	Left Front Wheel Support (FERTILIZA 6m³ Var. Rate)
	Right Front Wheel Support (FERTILIZA 8m³)
	Right Front Wheel Support (FERTILIZA 6m³)
	Left Wheel Support
	Right Wheel Support
	Hitch Drawbar
	Table Wheel Support 6m³ Tyres 12.4”-24”
	Wheel Support 6m³ Tyres 12.4”-24”
	Table Complete Gang 6m³ Tyres 12.4”-24”
	 Complete Gang 6m³ Tyres 12.4”-24”
	Table Complete Gang
	 Complete Gang 6m³ and 8m³
	Main Frame 6m³ Tyres 12.4”-24”
	Main Frame 6m³ and 8m³
	Table FERTILIZA 6m³ Tyres 12.4”-24”
	FERTILIZA 6m³ Tyres 12.4”-24”
	Table FERTILIZA 6m³ and 8m³
	FERTILIZA 6m³ and 8m³

